

CERTIFICATE

Certificate No.: PL 4600753 001 – Report No: A 2814-2E-RA-003
Project No.: 89207724

Holder: Estillon BV
P.O. Box 119
5400 AC UDEN
The Netherlands

Product : **Sub floor:** FloorFixx Regular

Date of test results : November 2014

On basis of the results of the tests specified below, we declare that the above specimen fulfils the requirements of the TÜV guideline: Test protocol impact sound – 2014 EV

NB: This certificate itself shall not be considered as a type examination certificate.

Properties and test methods	Requirement	Results
ISO 10140 and ISO 717-2	Type test	Pass
Tested product combination (from top to bottom) - 2 mm Linoleum (glued) - 9 mm FloorFixx regular		

Full details of the results can be found in the following report(s):

Reference	Date of issue
Report: A 2814-2E-RA-003	March 2015

J. de Wolff
Author



R. de Jonge
Managing Director a.i.



Page 1 of 1